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Korea Testing & Research Institute for Chemical Industry
150-038. 88 Youngdeungpodong-8ga, Soungdeungpo-gu, Seoul
TEK : (02) 2164-0011 FAX: (02) 2634-0016

TEST REPORT

#404-253, No.539-8, Gagwa 3-dong, Seo-gu, Incheon TEL(032)577-6801 FAX(032)575-5613

Application No. : TAS-019436
Representative @ Mr. OB Kwon & 1

Applicant : Dongyang Panel Industry Co., Ltd.
s 2L Sanaow N,
Appl. Date © Aug. 3, 2004 Test Date  : Aug. 11, 2004
Specimen . Glass wool(64K 507T)
TEST RESULT
Testltems Umt p— Resu . e

...................... TthkneSS mm 52 1 o10m - 2008

Density Kg/m3 66 | KS L 9102 : 2003
Heat 5 hrm kageTemperaturec 461 L 9109 2003

Thermal Conductivity
(Ave. Temp. 70C)

* Manufacturer : Hankook Haniso Co., Ltd.

W/mk - 0039 KSL9102: 2003

The Purpose of test report : Quality Management

Remark : 1. This test report is not allowed to be used for other purpose except above usage.
2. This is a result from the test by the specimen provided by applicant

Tester : Moon, Youngbum (032-577-6801(419))
2004. AUGUST 11

Chief Of Korea Testing & Research Institute for Chemical Industry
Metal Material Center

1of Totall
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Korea Testing & Research Institute for Chemical Industry
150-038. 88 Youngdeungpodong-8ga, Soungdeungpo-gu, Seoul
TEK : (02) 2164-0011 FAX: (02) 2634-0016

TEST REPORT

#404-253, No.539-8, Gagwa 3-dong, Seo-gu, Incheon TEL(032)577-6801 FAX(032)575-5613

Application No. : TAS-019438
Representative @ Mr. OB Kwon & 1

Applicant : Dongyang Panel Industry Co., Ltd.
s 2L Sanaow N,
Appl. Date © Aug. 3, 2004 Test Date  : Aug. 11, 2004
Specimen . Glass wool(64K 75T)
TEST RESULT
Testltems Umt p— Resu . e

...................... TthkneSS mm 77 1 o10m - 2008

Density Kg/m3 66 | KS L 9102 : 2003
Heat 5 hrm kageTemperaturec 464 L 9109 2003

Thermal Conductivity
(Ave. Temp. 70C)

* Manufacturer : Hankook Haniso Co., Ltd.

W/mk - 0039 KSL9102: 2003

The Purpose of test report : Quality Management

Remark : 1. This test report is not allowed to be used for other purpose except above usage.
2. This is a result from the test by the specimen provided by applicant

Tester : Moon, Youngbum (032-577-6801(419))
2004. AUGUST 11

Chief Of Korea Testing & Research Institute for Chemical Industry
Metal Material Center

1of Totall
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Korea Testing & Research Institute for Chemical Industry
150-038. 88 Youngdeungpodong-8ga, Soungdeungpo-gu, Seoul
TEK : (02) 2164-0011 FAX: (02) 2634-0016

TEST REPORT

#404-253, No.539-8, Gagwa 3-dong, Seo-gu, Incheon TEL(032)577-6801 FAX(032)575-5613

Application No. : TAS-019436
Representative @ Mr. OB Kwon & 1

Applicant : Dongyang Panel Industry Co., Ltd.
Address : 17-21., Sangsu-ri, Nam—myun.,
Yangju—kwun, Kyonggy Province
Appl. Date © Aug. 3, 2004 Test Date  : Aug. 11, 2004
Specimen . Glass wool(64K 100T)
TEST RESULT
Test [tems Unit Specimen Result Test method
Thickness mm 102 KS L 9102 : 2003

Density Kg/m3 65 KS L 9102 : 2003
Thermal Conductivity ;

(Ave. Temp. 70C)

W/mk 0040 KSL 9102 : 2003
* Manufacturer : Hankook Haniso C-o., Ltd.

The Purpose of test report : Quality Management

Remark : 1. This test report is not allowed to be used for other purpose except above usage.
2. This is a result from the test by the specimen provided by applicant

Tester : Moon, Youngbum (032-577-6801(419))
2004. AUGUST 11

Chief Of Korea Testing & Research Institute for Chemical Industry
Metal Material Center

1of Totall
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